Installationsanleitung/Installation Instruction/Instruction d'installation

Artikelnummer:

DE:Unser Produkt wird Ihnen in 4 Paketen geliefert. Die Lieferzeiten dieser 4 Pakete konnen
abweichen, bitte haben Sie etwas Geduld und vielen Dank fir lhr Verstandnis.

UK:Our product will be delivered to you in 4 packages. The delivery times of these 4 packages
may differ, please be patient and thank you for your understanding.

FR:Notre produit vous sera livré en 4 colis. Les délais de livraison de ces 4 colis peuvent différer,
soyez patient et merci pour votre compréhension.




IMPORTANT ! KEEP FOR FUTURE REFERENCE : READ CAREFULLY

- ~
-~ ~

//' To be assembled by an adult. Assembly must be checked by an adult before use “
* WARNING ! Keep all screws, small parts and plastic bags out of the reach of children
* Properly identify all parts before assembling
* Never use your item if any of its parts are broken or missing
* Should any problems arise, please contact our After Sales Service
* Manufacturer's instructions shall be followed at all times
* Care: Clean with a soft, dry cloth. In case of larger stains, carefully rub with a slightly damp, non-
abrasive sponge

* Avoid the risk of fire by not placing furniture near sources of ignition or hot items
\ I’

.2 Do not jump on the bed %

WICHTIG ! ZUM SPATEREN NACHSCHLAGEN AUFBEWAHREN: SORGFALTIG LESEN

- ~

-
%
e
4

Muss von einem Erwachsenen zusammengebaut werden.Der Zusammenbau muss vor dem Gebrauch \

-
-

! von einem Erwachsenen tiberpriift werden

* WARNUNG! Bewahren Sie alle Schrauben, Kleinteile und Plastikbeutel auRerhalb der Reichweite von
Kindern auf

* Kennzeichnen Sie vor dem Zusammenbau alle Teile richtig

* Benutzen Sie lhren Artikel niemals, wenn Teile gebrochen sind oder fehlen

* Sollten Probleme auftreten, wenden Sie sich bitte an unseren Kundendienst

* Die Anweisungen des Herstellers sind stets zu befolgen

* Pflege: Mit einem weichen, trockenen Tuch reinigen. Bei gréReren Flecken vorsichtig mit einem leicht
feuchten, nicht scheuernden Schwamm abreiben. nicht scheuernden Schwamm

* Vermeiden Sie die Gefahr eines Brandes, indem Sie die Mébel nicht in der Nahe von Ziindquellen oder

S~ -

v heilen Gegenstanden aufstellen

AY
N

\\1 Nicht auf das Bett springen Y

Frangais IMPORTANT ! CONSERVER POUR REFERENCE ULTERIEURE : LIRE ATTENTIVEMENT

-
- ~

,/": Le montage doit étre effectué par un adulte. Le montage doit étre vérifié par un adulte avant AN
! Utilisation

* ATTENTION ! Tenir les vis, les petites piéces et les sachets en plastique hors de portée des enfants

* Identifiez correctement toutes les piéces avant de les assembler

* N'utilisez jamais votre article si I'une de ses piéces est cassée ou manquante

* En cas de probléme, veuillez contacter notre service aprés-vente

* Les instructions du fabricant doivent étre respectées & tout moment

* Entretien : nettoyer avec un chiffon doux et sec. En cas de taches plus importantes, frotter

soigneusement avec une éponge non abrasive légérement humide. |égérement humide et non

Abrasive

» Evitez les risques d'incendie en ne plagant pas les meubles & proximité de sources d'inflammation

\ ou d'objets chauds ;

\ !

______




IMPORTANTE! CONSERVARE PER RIFERIMENTO FUTURO: LEGGERE ATTENTAMENTE

________________________________________________________________________________________________________________
s

/"« Deve essere assemblato da un adulto. L'assemblaggio deve essere controllato da un adulto prima dell'uso A
« ATTENZIONE! Tenere tutte le viti, le piccole parti e i sacchetti di plastica fuori dalla portata dei bambini
* Identificare correttamente tutte le parti prima dell'assemblaggio
* Non utilizzare mai l'articolo se alcune parti sono rotte o mancanti
* In caso di problemi, si prega di contattare il nostro Servizio Post Vendita
* Le istruzioni del produttore devono essere sempre seguite
* Cura: Pulire con un panno morbido e asciutto. In caso di macchie pill estese, strofinare accuratamente con
una spugna leggermente umida e nonspugna leggermente umida e non abrasiva

* Evitare il rischio di incendio, non collocando i mobili vicino a fonti di accensione o a oggetti caldi
\
% * Non saltare sul letto /

N, ’
~ 3
S~ -

i IMPORTANTE ! CONSERVELO PARA FUTURAS CONSULTAS: LEA ATENTAMENTE

- ~
e N,

,,"’° Debe ser montado por un adulto. El montaje debe ser comprobado por un adulto antes del uso \
I ADVERTENCIA Mantenga todos los tornillos, piezas pequefias y bolsas de pldstico fuera del alcance de los nifios.

* Identifique correctamente todas las piezas antes de montarlas

* Nunca utilice su articulo si alguna de sus piezas estd rota o falta

* Si surge algin problema, pdngase en contacto con nuestro Servicio Postventa

* Las instrucciones del fabricante deben seguirse en todo momento

* Cuidado: Limpiar con un pafio suave y seco. En caso de manchas mds grandes, frote cuidadosamente con una
esponja no abrasiva ligeramente humedecida.

* Evite el riesgo de incendio no colocando los muebles cerca de fuentes de ignicion u objetos calientes.

o e e e e e

\ * No saltar sobre la cama. /

N, 2
~ -
~. -




USING CAM LOCK AND QUICKFIT

&

EN_QUICKFIT:Tighten quickfit until shoulder is flush with panel.Do not overtighten or
undertighten.

FR_RACCORD RAPIDE:Faites serrer le raccord rapide jusqu'a ce que I'épaulement soit
parfaitement encastré dans le panneau. Il ne faut ni trop serrer ni insuffisamment serrer.
ES_QUICKFIT:Apriete quickfit hasta que el hombre se descargue con el panel. NO lo
sobreapriete nilo apriete poco.

DE_QUICKFIT:Ziehen Sie den Quickfit fest, bis die Schulter mit der Platte bundig ist.
Bitte nicht zu fest oder zu schwach anziehen.

IT_MONTAGGIO RAPIDO:Stringere il montaggio rapido fino a quando la spalla & a filo
con il pannello, non stringere troppo o troppo poco.

® | ®
i

EN_CAM LOCK:When fitting cam lock, ensure starting position is correct before you
insert connecting quickfit.

FR_SERRURE BATTEUSE:Avantd'insérer la serrure batteuse, veillez a la bonne
orientation avant d'insérer le raccord rapide.

ES_CIERRE DE LA CAMARA:Cuando instale el cierre de la camara, asegurese de que la
posicion de inicio es correcta antes de que inserte el quickfit conector.
DE_CAM-LOCK:Achten Sie bei der Montage des Cam-Locks auf die richtige
Ausgangsposition, bevor Sie den Quickfit einsetzen.

IT_BLOCCAGGIO ACAMMA:Quando si monta il bloccaggio a camma, assicurarsi che la
posizione iniziale sia corretta prima di inserire il montaggio rapido di collegamento.

EN_Quickfit head should be in the centre of the cam lock when the
two panels are joined.

Cam lock should be inserted before quickfit.

FR_Lorsque les deux panneaux sont assemblés, la téte du
raccord rapide doit reposer au centre de la serrure batteuse.

Il fautinsérer la serrure batteuse avant le raccord rapide.

ES_EIl cabezal del quickfit debe estar en el centro del cierre de la
camara cuando se unan los dos paneles.

Se debeinsertar el cierre de la camara antes que el quickfit.
DE_Der Quickfit-Kopf sollte sich in der Mitte des Cam-Locks
befinden, wenn die beiden Platten zusammengefiigt sind.

Der Cam-Lock sollte vor dem Quickfit eingesetzt werden.
IT_Latesta del montaggio rapido deve trovarsi al centro del
bloccaggio a camma quando i due pannelli sono uniti.

Il Bloccaggio a Camma deve essere inserito prima del montaggio
rapido.

EN_Turn cam lock clockwise to tighten.

FR_Faites tourner la serrure batteuse dans le sens des aiguilles
d'une montre pour la resserrer.

ES_Gire el cierre de la camara en sentido horario para apretarlo.
DE_Drehen Sie den Cam-Lock im Uhrzeigersinn, um ihn
festzuziehen.

IT_Ruotare il bloccaggio a camma in senso orario per stringere.




/" DE:Vor dem Einbau die Schrauben in die Lécher stecken und festziehen,
aber nicht bis 100%,70% bis 80% anziehen reicht aus. Schlielilich,
nachdem alle Schrauben installiert sind, ziehen Sie alle Schrauben auf 100%
Wenn Sie auf diese Probleme stol3en, wie z. B. Fehlausrichtung der Locher
oder Unfahigkeit, bestimmte Teile zu installieren, Uberprufen Sie bitte, ob die
Schrauben korrekt verwendet werden und passen Sie die Dichtigkeit der

\ Schrauben an.

i UK:Before installation, insert the screws into the holes and tighten them,
but do not tighten them to 100%, 70% to 80% is sufficient. Finally, after all
screws are installed, tighten all screws to 100%.If you encounter these
issues, such as if the holes cannot be aligned or some parts cannot be
installed, please check if the screws are used correctly and adjust the

\ tightness of the screws.

" FR:Insérer la vis dans le trou avant la fin de I'assemblage, serrer la vis,
mais ne pas serrer a 100%, 70% ~ 80% est correct. Enfin, une fois que
toutes les vis sont bien serrées, toutes les vis sont serrées a 100%.Si vous
rencontrez ces problémes, par exemple si les trous ne sont pas alignés ou
si certaines piéces ne peuvent pas étre montées, vérifiez que les vis sont
\\utilisées correctement et Ajustez leur serrage.







Part List / Komponenten - Paneele

N636P309942

®

\

1PC

N\

PC

N\

1PC

Part List / Komponenten - Paneele

N636P309943

©
I//
|
1PC




Part List / Komponenten - Paneele

N636P309944

1PC 1PC 1PC 1PC 1PC

Part List / Komponenten - Paneele

N636P309945

@) @

1PC 1PC




Hardware List; N636P309944

0 1B/ £ 0
Male Camlock x 40 Female Camlock x 52 Dowel x 52
0 =—— @ 6 =
Drawer slider 20"x 3 3.5*14mm Screw x 216 Invisible hinge x 4
SN
® ® oF o [

5*40mm Screw x 12

Protective Feet x 18

10*10mm Screw x 24

o ",

6*60mm Screw x 12

6*40mm Screw x 17

* I,

0

@

3*16mm Screw x 20

0

Plasticwedge x 12

©

Spring bolt x 2

0 P

Connecting iron x 6

e

Directional wheel x 12

® @)

Handle & Fixings x 8

© [ 0 <& o
@20 Sticker x 48 Hinge x 8 socket x 1

Door Bumper x 12

3.5*20mm Screw x 16

4*25mm Screw x 4

© i

Wall Fixing Pack x 2

Co—

Assembly Tools Required (Not Included)
Arbeitsgerate [ausgenommen zusammenschrauben]



BESONDERE AUFMERKSAMKEIT

A x216 @ x20 O x16

$3.5*14 PD3*16 ®3.5*20

DE:Bitte beachten Sie, dass die Formen der Schrauben E und M und W ahnlich sind. Bitte
installieren Sie entsprechend der Anleitung und unterscheiden Sie sie!
UK:Please note that the shapes of screws E and M and W are similar. Please install according

to the instructions and distinguish them!

FR:Notez que les vis E et M et W ont des formes similaires. Veuillez les installer en suivant les

instructions pour les séparer!

10



[

®

Dx3

(1) 3 o5 qooET o ooSH)

X6

53] 59 B ca 6 | | <o S 0o |
A
N —
. X6

\

\

\I

T T T T~ I

7/ AN /
/ N\

{

\\ Move the black paddle upward
and pull out to the right.
@:} p (02) 9
/ Hoch mit dem schwarzen ruder
N t /' Zieh (@ nach rechts.

:C}Gc

O:Dil

55 o549 FT ooy
‘




[

Schritt 2

Pay attention to hardware | direction.

Pass auf die hardware auf.

12




Schritt 4

Ax10

w_

13 |




-

Schritt 5

(m)
®
@
)

Attention:

1. Please locate the holes from the back of part D1.

G \\‘ g
D1 Back: ‘o @@ =) S o0 boooffoo Ej

3.5*14mm Screw 3*16mm Screw

3.5*20mm Screw

. Pull out the rail mounting screws as follows
[@xol | .
‘ ' So wird der fahrwegbolzen gezogen.
2

_ Pull out the rail mounting screws as follows.
oSdl) 050 o _ o0 ) .
= So wird der fahrwegbolzen gezogen.
5
1{c) . ,
Pull out the rail mounting screws as follows.
? oo OO@ O oo D@ o@ o‘

So wird der fahrwegbolzen gezogen.
8




-

Schritt 6 [

Schritt 7 [

15




-

Schritt 8

Cx4

16




-

Schritt 10

Schritt 11

[@




Schritt 12

38

[@

Schritt 13




Schritt 14
Schritt 15




Schritt 16

J

B x10

Schritt 17




[

Schritt 18

Schritt 19

21




Schritt 20

Schritt 21

22 )




-

Schritt 22

Pz

I

Schritt 23

(E)

o

&

23




-

Schritt 24

[
@
awd

Ex12
Attention:
1. Please locate the holes from the back of part D1. e m m
e 0 @1 ©i 0 ie 5
)

i — - g &
D1 Back: |° @ @ =X=} [=f=X¢] cooffgoo Ej )

2 5 8 12 13 17 3.5*14mm Screw 3*16mm Screw 3.5*20mm Screw

(1) @

(2) :

(3)

e 1{c) 1{c) . .
o — — . Pull out the rail mounting screws as follows.
oo glooo oc@ G@ oo o D 00O | .
: ' So wird der fahrwegbolzen gezogen.
17 13 12 2
e . .
— N Pull out the rail mounting screws as follows.
©SoJooSe) o o0oS9) oSdl) 050 o _ o0 ) .
= So wird der fahrwegbolzen gezogen.
5
i® . :
Pull out the rail mounting screws as follows.
oS9oosy) o 00o oS0 ood) o‘ R
So wird der fahrwegbolzen gezogen.

24




-

Attention:

Schritt 25

~a®)

1. Please locate the holes from the back of part D1.

67 6 (E]1]

@)

Ex12

(E - 0o (W}
e 10 10 P g
D1 Back: ‘“ too (oo {0 tcoofyse E 3.5*14mm Screw 3*16mm Screw 3.5*20mm Screw
2 5 8 12 13 17

1{c)
—— . Pull out the rail mounting screws as follows
oSo] o5 =D 000 Qo ) .
1 ' So wird der fahrwegbolzen gezogen.
2
1{c) , .
- R Pull out the rail mounting screws as follows.
oSdl) 050 o _ o0 ) .
= So wird der fahrwegbolzen gezogen.
5
053] o549 ‘

Pull out the rail mounting screws as follows.
So wird der fahrwegbolzen gezogen.

25




-

Schritt 26

Attention:
1. Please locate the holes from the back of part D2.

o7 O:

D2 Back: 30 e — =0

8 5

e

3.5*14mm Screw

W)

3.5*20mm Screw

Schritt 27

Attention:
1. Please locate the holes from the back of part D2.

o7 O:

D2 Back: 30 e — =0

8 5
\

e

3.5*14mm Screw

W)

3.5*20mm Screw

26




-

Schritt 28 eg

a \
Cx2

\ J

a \

- 7

Attention: b G
1. Please locate the holes from the back of part D2.

[{-] 70 i0 () () (W)
\\V
D2 Back: IITES e —9 N Y N

2 5 8 3.5*14mm Screw 3*16mm Screw 3.5"20mm Screw
- J

[Q%]




-
Schritt 30

Pay attention to hardware | direction.

Pass auf die hardware auf.

Schritt 31

28




-

.
Schritt 32
(E) . (W) (W) /
0| |
J
3 !“
P
[1:4
nlioX
}ﬁ‘ [ ‘:' E X4
L @9 2
Q gl

Pay attention to hardware | direction.

Pass auf die hardware auf.




4 . N )
| Schritt34 | 7‘3@ )
I o é N —
9 . © Ge (® <> |
3.5*14mm Screw \
Schritt 35
e N\o W) /
an |
Ox4 Al |
"y @ § L Oxe
o ' B3 L I
\ e Q! |
&-’;} k{i\\
e 4
\_ 30)




-

Schritt 36

Pay attention to hardware | direction.

Pass auf die hardware auf.

~
v
N
J
~
e N\o W) ¥
\\\\\ y =
O | @
E
I i
3.5*14mm Screw 3*16mm Screw 3.5*20mm Screw ‘
\
J
)
7

31




[

Schritt 38

Schritt 39

32




Schritt 40

33 |

B/

=
Bx6
3
@

Schritt 41




S

Mx 12

Nx 12

Sx12

3.5*20mm Screw

H
]
G
7]
£
£
©
)

3.5*14mm Screw

Schritt 42

Schritt 43

\)

3.5*20mm Screw

o

3*16mm Screw

3.5*14mm Screw

34




-

Schritt 44

1.Check Before Installing: Ensure the rails are secure and ball bearings are in place.

2.Prepare: Slide the ball bearings to the front of the rails.
2.Achtung: die rolling rolls schleudern vor die rutsche.

1.Installation: sortieren sie daflr, dass die ausrollen frei sind und die kugellager lager haben.

X
o

3.Align & Insert: Line up the drawer rails with the main slides and insert both sides at once.
3.Gerade machen und einfugen: die ortsleitung mit dem ortszug ausrichten, und zwar seitlich.

If the drawers do not go in smoothly please remove and repeat Schritts 1-3.
Wenn die schublade beim betreten nicht problemlos hineingelangen,
nehmen sie bitte den weg 1 bis 3 ein und wiederholen sie den weg 3.

-

35




-

Schritt 45

To Remove the Drawer:

1.Fully extend the drawer.

2.Push the left release latch up and the right one down.
3.Pull the drawer out while supporting it.

Ihre ablage

1. Breite die schublade ganz aus.

2. Den riegel Von links nach unten und Von rechts nach unten schieben.
3. Halt die schublade fest und zieh sie heraus.

36




-

Schritt 46

zu verandern.

Two people are required to

l assemble and move this model.
Nehmt zwei geiseln.Um dieses
modell zusammenzufliigen und

Attention:

1.Align the slide runners on the drawer
with the unit and push it carefully inside
until it stops.

* If the drawer does not go in smoothly

please take it out and repeat the Schritt.

"Nichts fiir schwache nerven!"

1.Platziere die gleise der schublade mit
der maschine und schiebe sie vorsichtig
nach innen, bis sie aufhort.

take it out and repeat the Schritt.

* If the drawer does not go in smoothlyplease

Schritt 47

Two people are required to

l . assemble and move this model.
Nehmt zwei geiseln.Um dieses
modell zusammenzufiigen und

zu verandern.

Attention:

1.Align the slide runners on the drawer
with the unit and push it carefully inside
until it stops.

* If the drawer does not go in smoothly
please take it out and repeat the Schritt.

"Nichts fiir schwache nerven!"

1.Platziere die gleise der schublade mit
der maschine und schiebe sie vorsichtig
nach innen, bis sie aufhort.

* If the drawer does not go in smoothlyplease
take it out and repeat the Schritt.

37




-
Schritt 48

Two people are required to
l . assemble and move this model.
Nehmt zwei geiseln.Um dieses
modell zusammenzufiigen und
° zu verandern.
Attention:

1.Align the slide runners on the drawer

with the unit and push it carefully inside

until it stops.

* If the drawer does not go in smoothly

I|| please take it out and repeat the Schritt.
<

"Nichts fiir schwache nerven!"

1.Platziere die gleise der schublade mit
der maschine und schiebe sie vorsichtig
nach innen, bis sie aufhort.

If the drawer does not go in smoothlyplease
take it out and repeat the Schritt.

/@ /@ : Cx6 :
o -

Pay attention to hardware | direction.
Pass auf die hardware auf.

38




‘3R
® =
B x4

Schritt 50




Schritt 52

~
J
~

7
\,
7

o

Ix4

Pay attention to hardware | direction.

Pass auf die hardware auf.

40




-

Schritt 54

e_

3.5*14mm Screw

@
B

3.5*20mm Screw

41




<)

S x 20

42 )

)
S
()
| -
(D)
5o,
O
o5
S c
Yo} Yo ©
= = ..w..m
IS = 3 ©
3] o — c
2 2 S5 .0
o N
),




-

Schritt 57

Schritt 58

:

U o
1 ©

&

Distinguish directions when installing hardware T.
Different directions when installing hardware T.

43




-

Schritt 59

:
2

(@)
(@)
RN

LM
s

Q
(X

Distinguish directions when installing hardware T.
Different directions when installing hardware T.

@
)

E x24

g )
4 N
(T)
Tx4 )
e N\o o
<}

3.5*14mm Screw

3*16mm Screw 3.5*20mm Screw

Schritt 60




Schritt 61

Schritt 62

45 )




Schritt 63

Schritt 64

46 )




-

Schritt 65

-

Schritt 66

Assembly is complete.
Ok, stufe ist fertig.

47




4 )

Schritt 67

Be careful not to drop the
board on your hands.

Vorsicht, sie darf nicht fallen

= :
] / Hande a,uf den boden.
P \

2

Two people are required to
assemble and move this model.
Nehmt zwei geiseln.Um dieses
modell zusammenzufligen und
zu verandern.

48




Schritt 69

Schritt 70

49




4 )

WARNING

Serious or fatal injuries can occur from furniture tipping over. To prevent the furniture from tipping over we recommend
that it is permanently fixed to the wall. Wall anchor and hardware are included with this product. Please make sure
hardware is suitable for your walls before installing, as different wall materials may require different types of anchors.

Warnung

Ein umgekippter mobel kann zu schweren Oder tddlichen verletzungen fiihren und es wird empfohlen, die mobel
standig an den wanden zu verbarrikadieren. Samtliche anker und hardware sind in diesem gerat inbegriffen.
Ehe wir sie installieren, sorgen sie daflr, dass die hardware ihren wanden entspricht,

denn die wande kénnen verschiedene typen Von ankern erfordern.

Y x2

Assembly is complete.
\_ Ok, stufe ist fertig. 50 )




A Guide to Wall Mounting & Fixings

Important note:

o

Important: when drilling into walls always check

that there are no hidden wires or pipes etc.

If plastic wall plugs (rawl plugs)
are supplied wich your product,
e.g.

- these are only suitable for use in
masonry walls.

If you are in any doubt about the
correct wall plugs for your wall,
seek professional advice.

Failure of the product due to
using the incorrect fixings is the
responsibility of the installer.

Make sure that the screws and wall plugs being used are suitable for
supporting your unit. Consult a qualified tradesperson if you

are unsure.
Hints:

1: General rule: always use a larger screw and wall plug if you are

not sure.

2: Ensure you use the recommended drill bit to match the wall plug and

hole size.

3: Ensure you drill the hole horizontally; do not force the drill or enlarge

the hole.

4: Take extra care when drilling high walls, ceilings and ceramic tiles.
Ensure wall plugs are inserted beyond the thickness of the ceramic
tiles to avoid the tiles splitting or cracking.

5: Ensure wall plugs are well fitted and are a tight fit in the

drilled hole.

Types of walls

You can use one of the following types of wall plug if your walls

are made of brick, breeze block, concrete, stone or wood.

No.1 "General Purpose" wall plug

No.3 "Cavity Fixing" wall plug

No.5 "Hammer Fixing" wall plug

nnnnnnnnnnnnnnnnnnnnn

TGRS

uuuuuu

Generally aerated blocks should not  For use with plasterboard partitions
be used to support heavy loads, use or hollow wooden doors.

a specialist fitting in this case.For
light loads,general purpose
wall plugs can be used.

No.2 "Plasterboard"
wall plug

- <=

<

For use when attaching light loads
onto plasterboard partitions.

Care &
Maintenance

Safety: always check the fitting
and location to ensure your
safety in and around the home.

No.4 "Cavity Fixing - Heavy Duty"
wall plug

For use with walls stuck with
plasterboard. The hammer fixing
allows it to be fixed to the wall
rather than the plasterboard.
Always check the fixing is secure
to the retaining wall.

No.6 "Shield Anchor" wall plug -
heavy loads

nnnnnnn

R

nnnnnn

O\

]
=

For use when fitting or supporting
heavy loads such as shelving,wall
cabinets and coat racks.

For use with heavier loads such as
TV and HiFi speakers and satellite
dishes etc.

Fitting: from time to time check the

fitting to ensure the wall plugs or
screws do not become loose.




€ ATTESTATION

- - Product Service
Attestation of Conformity
No. ESA 128892 0006 Rev. 00
Holder of Attestation: GUANG TAI ENTERPRISE CO., LTD.
Rm 402, Bldg 4. No.2 Dapianmei Rd.
Dapianmei Village, Dalingshan
o 523000 Dongguan, Guangdong
|<—: PEOPLE'S REPUBLIC OF CHINA
-
‘Lﬂ Name of Object: Power supply
- (Furniture Power Distribution Unit)
<C
Mode|(s); JN00-00-02K, JN00-00-03K, JN00-00-04K, JN02-00-21,
JN02-00-22, JN02-00-23, JN02-00-23K, JN02-00-24K,
Q JN02-00-24, JN02-00-22M, JN02-00-23M, JN02-00-23KM
Description of Ratings:
v i Input: 220-250VAC, 50Hz, Max 16A, Max 3680W
= Object: USB A1/USB A2 Output: 5.0VDC, 2.1A, 10.5W Max
‘O Total USB output: 5.0VDC, 2.1A, 10.5W Max
(&) Protection Class: |
=
7 Tested EN 55035:2017/A11:2020
LI ding to: ' :
— according to: EN IEC 61000-3-2:2019/A1:2021
<t EN 61000-3-3:2013/A2:2021
This Attestation of Conformity is issued on a voluntary basis according to the Directive 2014/30/EU
‘ relating to electromagnetic compatibility. It confirms that the listed apparatus complies with the
principal protection requirements of the directive and is based on the technical specifications
applicable at the time of issuance. It refers only to the particular sample submitted for conformity
assessment. For details see: www.tuvsud.com/ps-cert
O
=
3 Test report no.: 657602423101
=
Ll
I Date, 2025-01-10
(&)
(7p]
Ll
i (Laurent Yuan)
L 4
Page 1 of 1

This Attestation does not replace the regulatory EU Declaration of Conformity (DoC) and does not
allow for CE marking. After preparation of the necessary documentation and establishing compliance
to requirements of all applicable directives, the manufacturer may sign a DoC and apply the CE
marking. The DoC is issued under the sole responsibility of the manufacturer.

=
=
-
<
-
(72
Ll
-
-
<<

w7 ®
TUV SUD Product Service GmbH « RidlerstraBe 65 « 80339 Munich * Germany v




Product Service

Attestation of Conformity
No. N8A 128892 0001 Rev. 00

¢ ATTESTATION

Holder of Attestation: GUANG TAI ENTERPRISE CO., LTD.
Rm 402, Bidg 4. No.2 Dapianmei Rd.
Dapianmei Village, Dalingshan
523000 Dongguan, Guangdong
PEOPLE'S REPUBLIC OF CHINA

Product: Cord extension set
(Furniture Power Distribution Unit)

ATTESTATO

L 4

This Attestation of Conformity is issued on a voluntary basis according to the Low Voltage Directive
2014/35/EU relating to electrical equipment designed for use within certain voltage limits. It confirms
that the listed equipment complies with the principal protection requirements of the directive and is

= based on the technical specifications applicable at the time of issuance. It refers only to the particular
C_) sample submitted for conformity assessment. For details see: www.tuvsud.com/ps-cert
(&)
<C
-
t’u) Test report no.: 6810024020501
-
<C
Date, 2025-01-10 .
1,
O
7=
| ( Michael Xu )
=
=
Ll
=
(&)
(7p]
Ll
o
Page 1 of 2

This Attestation does not replace the regulatory EU Declaration of Conformity (DoC) and does not
allow for CE marking. After preparation of the necessary documentation and establishing compliance
to requirements of all applicable directives, the manufacturer may sign a DoC and apply the CE
marking. The DoC is issued under the sole responsibility of the manufacturer.

=
=
-
<
-
(72
Ll
-
[
<<

TUV SUD Product Service GmbH « Ridlerstrale 65 » 80339 Munich * Germany




Product Service

Attestation of Conformity
No. N8A 128892 0001 Rev. 00

¢ ATTESTATION

Model(s): JN00-00-02K, JN00-00-03K, JN00-00-04K,
JN02-00-21, JN02-00-22, JN02-00-23,
JN02-00-23K, JN02-00-24K, JN02-00-24,
JN02-00-22M, JN02-00-23M, JN02-00-23KM

Parameters:

220-250V~, 50Hz, Max. 16A, Max. 3680W

USB A1/USB A2 Output: 5.0VDC, 2.1A, 10.5W Max.
Total USB output: 5.0VDC, 2.1A, 10.5W Max

ATTESTATO

These models in addition to the naming and some models with connectors, no other difference.
Table 1 model difference:
Model Difference

JN00-00-02K, JNOO-00-03K,
JNO00-00-04K, JNO2-00-21,

L 4

‘g JN02-00-22, JN02-00-23, Without AC connector:
— JN02-00-23K, JN02-00-24K,
::’ JIN02-00-24
| JN02-00-22M, JN02-00-23M, .
7)) JNO02-00-23KM With AC connector:
Ll
—
<C
Tested IEC 60884-1:2002
‘ di . IEC 60884-1:2002/AMD1:2006
according to: IEC 60884-1:2002/AMD2:2013

IEC 60884-2-7:2011
IEC 60884-2-7:2011/AMD1:2013
EN 62368-1:2014/A11:2017

O
=
=
=
—
w
T
(&
)
L
o0

4

Page 2 of 2

This Attestation does not replace the regulatory EU Declaration of Conformity (DoC) and does not
allow for CE marking. After preparation of the necessary documentation and establishing compliance
to requirements of all applicable directives, the manufacturer may sign a DoC and apply the CE
marking. The DoC is issued under the sole responsibility of the manufacturer.

ATTESTATION

.".." '®
TUV SUD Product Service GmbH « Ridlerstrale 65 » 80339 Munich * Germany




	ZG-106#墨菲床AI060501
	ZG-106#墨菲床AI060502
	ZG-106#墨菲床AI060503
	ZG-106#墨菲床AI060504
	ZG-106#墨菲床AI060505
	ZG-106#墨菲床AI060506
	ZG-106#墨菲床AI060507
	ZG-106#墨菲床AI060508
	ZG-106#墨菲床AI060509
	ZG-106#墨菲床AI060510
	ZG-106#墨菲床AI060511
	ZG-106#墨菲床AI060512
	ZG-106#墨菲床AI060513
	ZG-106#墨菲床AI060514
	ZG-106#墨菲床AI060515
	ZG-106#墨菲床AI060516
	ZG-106#墨菲床AI060517
	ZG-106#墨菲床AI060518
	ZG-106#墨菲床AI060519
	ZG-106#墨菲床AI060520
	ZG-106#墨菲床AI060521
	ZG-106#墨菲床AI060522
	ZG-106#墨菲床AI060523
	ZG-106#墨菲床AI060524
	ZG-106#墨菲床AI060525
	ZG-106#墨菲床AI060526
	ZG-106#墨菲床AI060527
	ZG-106#墨菲床AI060528
	ZG-106#墨菲床AI060529
	ZG-106#墨菲床AI060530
	ZG-106#墨菲床AI060531
	ZG-106#墨菲床AI060532
	ZG-106#墨菲床AI060533
	ZG-106#墨菲床AI060534
	ZG-106#墨菲床AI060535
	ZG-106#墨菲床AI060536
	ZG-106#墨菲床AI060537
	ZG-106#墨菲床AI060538
	ZG-106#墨菲床AI060539
	ZG-106#墨菲床AI060540
	ZG-106#墨菲床AI060541
	ZG-106#墨菲床AI060542
	ZG-106#墨菲床AI060543
	ZG-106#墨菲床AI060544
	ZG-106#墨菲床AI060545
	ZG-106#墨菲床AI060546
	ZG-106#墨菲床AI060547



